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A, 2050 AHPRER _ FRAME & MISCELLANEQUS COVER GOMPONENTS
REF.No wote BB INiE REEH Name of Part 4% &
Part .No. G'TY  Remarks

i 2040111000 @EHR ——————— FacsPlale ————_——————= ;
2 ZMJO4003 g ———————- Screw MAXD.TH5 ————————— 2
3 2040110800 ®@R({TF) —————- Face Plate — = mmwm - ——— e f
4 ZiJO4005 g - Sorew MAXDT*12 ————————— 2
5 2040351900 {RiEM#E - ————— Dust Stopper Plate ————————- 1
6 ZMJo3D 10 i ———— ——— —ScrewMIXB5%§ —————————- 2
7 Z14J403001 et - Screw MIX0.5%10 ————————— i
8 XB460063 R - Felf ———— e e e e — i
9 2040t1100C R --—————— Cover ——— —— — — — e — 1
10 ZMJQ4D20 - MR ——————— — Screw MAXD. 7440 ———— ——— — — 2
[ 4410111300 “.—.H llllllll Threat —U_Nﬁo llllllllllll 1
12 ZSB12045 B ——————— Scrow 3/16-28%9 ——— — ————— 2
13 ZSBI1018 ARk ———————- Screw 11/64-40#9 — — — — —— ——- 2
14 4713111600 Bl ——————- Slide Plate — —~— ————— — — — — - 1
f5 A1077-0A wrE —————- Ol Cap— —— — = = = ——— e 4
18 2040115200 @& ———————- Arm Side Cover —— —————— —— 1
17 ZMBO5004 B - Screw MSXD8*10) ——r~ —-————— 2
18 2040350200 WP ——————- Oid Cap———— — ——— — - —— — —
11 XB130001 ny —-————— Faft = mmmm e i
20 2040111100 ¥ ——————. Top Cover —=—————
21 ZMBO5004  REE ———————— Screw MSX0.8%10 —— —— —— — - — - 2
22 ZMBD4016 Rk ——————— Screw MAX0.7T#10 —~— —— — - — — — 2
23 WAQ48003 e - ————— Washer ——— —————————— 2
24 XB215001 Wi ———————- Felt — —— — e 3
25 2040351504 MR ———————— Oittank— —— —— ——~ — —— — o — !
‘26 XP300200 HER —————— Qit Tubg ———————————— 1
21 XA200400 W ———————- Oil Wick == ——~——— — - —— - 1
28 2040335800 ) EEE —————— Covar —— = — ———— ————— - 1
29 ZmBoA013 - B —————~——- Screw M4XD.7%f —————————- 2
30 o 2040113100 ﬂ”m llllllll Am Side Cover ——— ——— — - — — {
31 ZMJO5001 Rtk ———————— Screw MEX10% — ————————- 2
32 YDO40014A  ff —————~———- Spring Pifis — — — —— — — - ——— i
33 XA200280 o —————— - Oil Wigh — — = — — —— —— — !
34 2040353604 HWEER —————- Qil Pipe Joint—— — —— —— —— — — 1
33 XA200150 By ——————— Oil Wick — =~ — — — — — — e e = 1
36 2040270400 M ———— ————-. Pin e e o e e — 1
37 IMHO6008 @ ¥ ———————— Screw MEXi.0k6 — — — —— = ——- i
38 4710115100 EEEHKA) —— —— Slide Cover A ———— ————— — — 2
39 Z3B09047 w4 - - Screw 9/64-40%7 — — - ——— — — — 2
A.Q WCO49001 mﬁ IIIIIIII Washar —— - ——— = — e e 2
a1 XAZ200180 - ———— CAWick —— — —— — e e e :
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B. . 2050 Hid MAIN SHAFT COMPONENTS
REF.Me nore ¥ "z iR Name of Part
Part No.
1 2040121300 HEREH — ———- Needie Bar Grank ShaRt
2 20401z0104  EHE(EEY —————- Main Shaft Asm.
k| WH216002 e ——————- Washer ———— —
4 2040126200 _EHAEN (£) — —— Main Shaft BushingFront
5 2040122000 {Hl¥E ——————- Feed Cam
6 ZMHO5D03 0w ———————- Screw MGX 1048
7 KCo305520 B —-—-—————- Key ——~————
B 204018200A {HE —(——————- Side Plate
] BNHK4512 HR ———————- Needle Bearing
10 2040181800 ¥R ———————. Gonnecting Rod
H ZMJ04008 B —————- Screw M4X0. 74
12 2040181900 Wil ——————- Com—Rod Eceentric Cam
13 ZMB06020 g ————— Screw MBX1.04+22
14 ZMJOBDI T - B/ - Screw M8X0.75%25
15 WAD40026 el —————- Washer ———~—
16 204p182008 ik ———~————- Side Plate
i? 2040120400 _LEAEEH (B) — —— Main Shaft SBushingRear
g 040144400 Bl ——————- Driving Cam
IS ZMJO6009 xR ———~—~—- Screw MBX1.0%18
20 2040122300 BE¥®H ——————- Hand Wheel
2 WADSS004  ERE ——————. Washer ————
22 ZMJ08003 et ———————- Screw M8X1,25%22
23 ZMJ0S003 g -————- Scraw MSX0.8*15
24 ZMHOB002 v -————- Screw MBX1,25%12
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C. 20590 ## - XNk NEEDLE BAR & THREAD TAKE-UP LEVER COMPONBNTS




C. 2050 $H#E-XFMEGF NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS

REFNa nore THRIE BHEW Mame of Part 13 % M
Part No. —_ aTY _Remarks
1 TCO9008200 X/ ——————— Throst Gollar — — —— — ——— — —— 3
2 ZMHO5001 ne-———- Screw MEX08#5 —————————- 2
3 ONHKO$10B ¥k ——— ————- Neede Bearing —— —~———————. 2
4 2040192300 HE —(——————- Bushing ———— ¢+ ———————— 1
9 ZMHO06003 o - Screw MEX1.0# ———-——— ———- i
L] 2040192100 #H——————— —— Shaff — —— — o . 1
7 2040100104 X (HS) ————- Thread Take Up Lever Com. ————~ 1
8 ZMJ05017 - Screw M5X0,8425 ————————— 1
g #01 2040190210 J/HF ———————- Rofler —— ——— — —— e — {1
uﬂ. %@M NQ.&QM GDMM§ wm IIIIIIII mﬂ_-ﬂw‘ llllllllllllll ﬁuv
11 2040190230 ﬁ __* |||||||| Roller —————— — — — e e = i
12 #B1 2040190240 H[HF ———————- Rollay — — —————— 'S))
13 #01 2040180250 wm ''''''' mﬂ_—_ﬂﬂ IIIIIIIIIIIIII ﬁau
14 #G1 2040190260 |F ———————- Roller ————~— — ~ o — (1)
15 #01 2040190270 Hm llllllll Rolfer - ———— — = — — = em (1)
15 2040190300 HAFEEH ————- Roller Sty —(——————————— |
17 WADB0022 M —— v —— Washer ———— = — —— — — 2
18 ZMLOBO04 Br —————— Nut M8X125 —~———————— —_ 1
19 2040121000  B{EiEiEH ———— Neede Bar Crank Rod ——————~ {
20 2040140900  SifEEH ———-———- Needle Bar Connection —————= |
2t ZMJ05003 MR -~ —————— Screw M5X0.8%15 ————————— 2
22 2040140100 Bif ——-————- Needo Bar —— — —— — — e e — — i
23 IN794#200 ¢ —~———————- Needls (794 N=200) — ———~——~—=- |

24 ZMHO4017 mws - Screw MAX05¢ —————————- 1

Note (IOl ————— ——— e — — Selective parts IR S
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D. 2050 NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS

REF.Ne nore TRE-HITE BEAW Name of Part #8 K B
Part No. GTY Remerks
1 2040143100 G Bl — —— ——- Rod ———c—————————_ = 3
2 REDODOTO EfRM? ————— Retaining Rings— E Type 7 ——— ——- f
3 ZMKDE025 wig ———————- Hinge Screw —— —— —— ——— — — 1
4 2040142304 DRAEMRGET(#5S) —Driving Shak Rad, Hear Com,—— ——- i
3 WADG008 T ——————- Washer ~—————— - — — —— i
i ZMLOB0D1 - B9 —— - ——- Nut MX10 —~————————— . 1
7 LG4043-0A BB —————-——- Thrust Collar ~— ————————— 2
8 ZSalgol0 9 - -—————- Screw 1/4-40#45 — ——————— - 4
9 4410142400  hEREIR(H#) — — — — Driving Shaft Rod, Rear ~ — ——— — - 1
10 75020009 g - Screw §/16-18%2§ ——— —— . 1
H 2040141900 OBLEIPREL) — — — Driving Shal Rear Arn Pin— —— —— 1
12 Z3D2001 1 B —————— — ~Screw5/16-18%19 — —— —— ———_ H
13 ZMKOBO16 e - —————— Hinge Screw ———— — -~ —— — — . 1
14 2050271100 &F ——-————- Lenghiwlse Feed Hod — ———— — —- 1
15 REDO008D E{fiRR —————~ Retaining Rings— E Type 8 — —— ——~ 2
16 2040270100  $PHEEE —————-—- Frame Drlving Base ————————. 1
17 2040270200 £HEEEE —————- Frame Driving Base Shalt — —— ——— 1
18 ZMHOS01 § o ———————- Serew MEX1.0%20 ————————— 1
.18 XAZ00300 B~ — —— —— — O Wick ~ e —— — — — e — - 1
20 TCO9508200 FEW — ——————-Thrust Collar ———~——————— 1
21 ZMHO5806 . A%HEk —— ——— o o= Sorow MEX0,844 —— — — — — m m e 2
2 XP300045 - MBEH ——————- Ol Twhe ———————————— — 1
23 - 2040353804 - JhFHERE —~— ——- Ol Pipe Joint—— — — — — — = — — - S
24 2040352800 HWEIRREHR ———-—- Pipe Holder —— — — —— ——— 1
25 . ZMJO400B  IREE — —— —-—— — Screw M4X0.746 — ————m - — - 1
26 XP300055 HER —————— -0l Tupe ——~— e 1
27 XAJ00460 © HR ——————-+—-OilWick ———— =~~~ — - 1
28 2040273300 mﬂ i e i = 1 B L L p—— 1
29 ZMHO5002  iNfE ———~———- Screw M5X0.8¢ — — — — —————- 1
30 . REDG0040 E{if4 —————- Hetaining Rings~ E Type 4 — ————~ {

3t 25120008 o —————— Hinge Screw ——————— ——— 1
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FEED MEGHANISM COMPONENTS

. Name of Part w8 W
Part No. QTY __ Hemarks
1 ZMJOB00B g Borow MBX) 26%26 —— —— —— ——- 1
2 WAosDO0? R — - Washer ——————~——————— i
3 2040142700 e - Shde Brogh ———————————— |
4 2040148000 AW ———————- Slida Brogk ———————————— 1
9 - ZMBO0BOOS g ————— Hinge Sprey———————————= 1
% 2040144600  Lix#bfH ————— Driving Shaft Am.Front ——~=———~ 1
7 Z3D20009 Rk —— —— — — —— Screw 5/16-18%26 —————— —— 1
8 ZSA16020 g --——-——- Screw | /4-4D#65 ———~—————— 1
s TCisppa200 # ——————- Thryst Collar ——————————— 2
1D ZMHO5001 3 ——————— Sorew MEXO845 —————————- 4
11 2040144704  EpAMESHT (8530 — -Driving Shaft Arm.Rear Pom. ————- 1
12 ZMLOB004 MR — - —— NetMBX125 —————=——=—=——— 1
13 ZMKOBC17 BFFEES ———— RollerStyd ——————~ ————
14 #01 2040145410 B ———————- Roller ——— — = = — ——— )
15 #01 2040446420 @JFF —(——————- Roller ——-——————————— i
16 2040145430 HE ——~—————-Roller ~———— ————————= 1
17 #0% 2040145440 HF ——————— Roller ————— = — — = ——— -
18  #01 2040145450 BHF —(———-———- Roller ————————— ——— D)
19 801 2040145460 HIF ———————-Roller —————~——————=—- (1)
21 2040142600 Mk —(——————- Guide Plate ———————————— 1
22 ZMJ04003  4R$E -———————— Screw MAX0.7kIS ———————~—— 4
z 2040142000 /M ———————-Slide Brock ————=—~—————— 1
24 2040151100 HH ———————— mc_nu Pjate —————— —_—_——
23 ZMJsod005 IR ——————- Screw MAXQ.T¥12 ————=————— 3
26 2040110604 WL & (#S) — ——Face Plate Base Com—~—————=— 1
27 ZMJ05002 Rk ———————- Screw MGX0.B4(2 ————————— 2
28 2040143700 & ——————~——- Pin — s — ——— —— 1
29 ZMHO5003 2R ———————- Screw MEX0E#E — ———— ————- 1
30 2040141704 P RMBHE (&) — — - Vibrating Presser Bar Com, —————- 1
3 2040143300  #BIEF MG — — —- Vibrating Presser Bar Link ———-——- _
32 2040151000 ﬂﬂﬁg |I|.1I||..I.$.N_f—.ﬁ Foot ————— —— == —- $
33 ZMJ04002 g% - Screw MAX0.T*1Q ————————— {
34 2040143600  BFEhRS AT — — - - Lifting Bell Grank ———~——————- g
35 2040148050 Wy ———————-8kde Brogk ———————~——~——=— ?
36 REQ0G040 EHR4s —————- Retairing Rings— E Type 4 —————- t
3 - ZMBDBODS g —————— Hinge Screw ————=————— == §
8 XP300100 ¥R ——————- Ol Tube ————————————— 1
39 XA200360 g -——————- Oil Wick ——————— —————— 1

Note (3B #0t = — e — — — — — o — — Selective parts IRELGH.
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2050 PRI MBEE (1. 2)°

PRESSURE BAR & KNEE LIFTER OO__s_uOZmZ._.m (1/2)

REF Mo note THHIEIS EHEW Name of Part HB 0 & X
Part No. Q7Y _Remarks
1 2040157104 ERBS(ES) ——— BracketCam, ——————————— 1
2 ZWJ05004  WREE ———————- Screw M5X08%20 — —— —— —— — — 1
3 ZMID5002 R - —— - Screw MEX08%(2 —— ——— —— — — 1
& ﬁ}Oﬂ@ﬁgm m [[[[[[ Emmm_ BY e e e e e e e e ——— .M
5 2040150704  FEEBL I (8S) —- Hand Lifter Cam Com,— — — — — — —- 1
6 REDOO300 Efii% 10 ——————- Retaining Rings—-E Type 10 . ——— — — 1
1 2040150804 AR (FSA) — —-Hand Lifter Lever Com—— ————— [
8 2040340300 EEBEEE ————- Hand Lifter Link —————————— {
9 2040150100 #PH ———————- Presser Bar — ——— == —————- 1
10 2040150500 IFEIRRH ————- Presser Bar Lifter — ————— ———- 1
i ZMJ06008 g - Sorew MBX1.0#18, ————————— 1
12 MO&Q& 40260 mm w*“ llllll mg NE — — = = i e 1
13 2040143500 MEFERSEIRT S — - Lifting Bell Grank Base— ——— ———- 1
14 ZMJOE00§ B ——————- Screw MBX10%23 ————————— 1
15 MOAQ meNGQ Mﬁﬁmm llllll m:w—am-.-h —_————— e . ————— — 1
18 2040143800  HAEERY ———-——-- Presser Foot ————— — ———~ — 1
17 ZMJDA005 o - Screw MAX0.7%12 ———— — - —— 1
18 2040152500 fRHEN ——————- Guard —— —————— i
19 - ZMJD3010 xHw——————— Screw M3X054f ——~———————- 1
20 2040150400 MWK —————- Presser Spring —— —— = = = == — 1
N 2040150800 L®E —(——————- Top Covey ——————— =~ ———— 1
22 ZMJ04004  SRHK ———————~— Screw MAX0.7425 ——— — ——— —— 1
23 ZMLO4006 e ———————- Nut MIXp7 ———————————- 1
24 4710150300 4R$% ——— ————- g I S 1
25 4710151500 4R ———————- Nut = — e 1
26 12040341700 H————————— Shaft ~————————— — — ——. 1
27 ZMHOGDZ3 - HRfk — - ———— Screw MEX1.0#12 ————————— 1
28 2040342300 ﬂm lllllll Spring ——————— e e 1
29 2040150504  {REISER — —— ——Foot Lifter Lifting Lever ~— —~— — ~— 1
30 2040151700 P/ ——~—————- Guide Plate — — ——im oo — e e n 1
31 ZMJ05003 B"y - Screw M5XD8%1f ——~——————— 2

13
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EF. 2050 R, BISKE (2/2)  PRESSURE BAR & KNEE LIFTER COMPONENTS (2/2)




2050 1P, WS M E (272) PRESSURE BAR & KNEE LIFTER COMPONENTS (2/2)

F.
JHIK Tl EiaRDA E3 . S P4
NO NOTE Pans No, Naurme of Parts QTY Remarks
T #02 4710341600  AES KNEE LIFTER CRANK (REAR) — 1
2 #02 ZSD2Ziw7 2% SCREW (5/16-18x16) i
3 #02 205034300 IR CONNECTING LINK 1
q #02 ZSGi1s013 Pk HINGE SCREW. 2
5 #02 4710340000  EiER LIFTER LEVER CONNECTING ROD------- 1
6 #02 4710342000 HHER KNEE LIFTER CRANK--- 1
7 #o2 ZMDOBN03 WRER SCREW {M8x1.25x15.5) 2
8 #02 ZMGOSI05 5] HINGE SCREW--- i
g HO2 2050342100 Pl . R - BRACKET 1
10 =02 ZMIG60NT 1R SCREW { M6x1.0x30) 2
1} - #02. 8370341100  BIEHN STOPPER 1
12 #02 ZSBio0il L SCREW (1/4-24x25) 1
13 #02 2050341700  EPHEFE KNEE LIFTER SHAFK. 1
14 #02 AT034-0A AR KNEE LIFIER CRANK 1
15 #02 ZSD20007 k.- SCREW (5/16-24x25) 2
16 #02 4710341900  BpdMERfE KNEE LEVER ROD i
17 - #02 A7037-1A - BSEER KNEE PLATE. 1
18 ®B02 AT7037-0A R KNEE GUARD 1
9 #02 ATOI6-DA  MIEXR RETAINER 1
20 - #02 ZSDISGOT. - g2 SCREW (15/64-28x14) 1
21 #02 LGANM4NA  ER THRUST COLLAR D=1111 W=l0-——r |
22 #02 ZSHIMS % SCREW (15/64-28x9) 2

NOTE GRid} #{2

OPTIONAL PARTS iyt XM

5
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G % __LOWER FEED MECHANISM COMPONENTS

m_.m—u.ZO NOTE L X Name of Part

#® w =
Part Mo.

| 4410161400 %‘ |||||| FfeedDog ———————— T
2 ZsBiio4t BwH - Screw 11/64-40#7 ——— ——— ——-
3 25G16024 R - Hinge Screw ———————— — ——
4 4710162100 EHEPE-————— Feed Bar Presser — - — - ——
5 ZSB1i035 Rk ———————— Screw 11/64-404f ————————-
6 4710160100 EHE ——————- Feed Bar = m— e —— e e
7 RE00008D EfIIR 8 — ——— — — Retaining Rings— E Type § ——— ~—-
B 4710160200 EHEHEWE — —— FeedBarLink —~————————
] ZSL16004 e - Nut 1/4-24 ——— — ——— ——
10 ZSK20007 oeg——————— Hinge Screw — —————~——
N 4710160404 BB ——————- Feed Rocker Shaft —~—————— .
12 Z5K29009 Bk —— Hinge Screw —————— ——~—_ _
13 4710160300 ETFiENN ————- Driving Shaltk ———————— ———
14 4710181700 ETARIBAER —— - Driving Shaft Metal — ————— ——.
15 ZSA15037 gt —————- Screw 15/64-28%10.5 ————— — —.
16 LG4014-0A IR ———————- Thrust Collar —————— ——— — —
r17 ZSA16025 - Screw 1/4-40#3.5 ———~——— —— -
- 18 4710160600  IERYBLIEE (5li) — — — Bushing , Front —_————————
19 ZSA15037 IX#h —— ——————Screw 15/64-28%{056 ——~————.
20 LG40440A B} ——— o ——. Thrust Collar — —— = — e
2t ZSA16029 o8 —————— Screw 1/4-40#35 — ——— ——— — _
22 2050160800 IRBVERME —--———- Feed Rocker Shaft Crank ~—————
23 ZMJoG004 g ———————— Screw MBX1.0%20 — — —— — — ——
24 4710160700  SERDRGIER (IR} — — — Bushing , Rear — ——————— — —.

25 Z5A15028 g~ — Screw 15/84-28%7 —————— ——-
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H. Noma e H K HI PR FEED ADJUSTMENT MECHANISM COMPONENTS
REFNc note SRPIRGE RUEER Name of Part % & =
Part No. QTY Remarks
i 2040167800 w m ffffffff mﬂmu.-mnﬁ lllllllllllll 1
2 2040162200  EMIRMIE — ———- Feed Regulator —— — ———— ——— 1
3 ZMJ05004 Rt - Screw M5XD.8420 —— — ——— — — 1
4 IMRO600S MG ———————- NUtMEX10 ———— — 1
5 ZMHOB029 B —(—————— Screw MEX1.0925 — ————— —— ¥
6 2040161104  EMIRMIT (BES) —-Feed Regulator Com,————— - —— 1
7 2040167200 FHM ———————- Sfide Brock — ——— —— —— i
8 2040164500 IR — ———~— —— Stopper Plate — — — — — e — — 2
3 2050161300  HgElk —~—~ ———- Side Cover ————~————— ___
10 ZMJOB002 g - Screw MEX1.0%{5 —— ——— 2
,“ 1 Mgau @MQQO wﬂ” llllllll mgﬂm llllllllllllll “
12 2040181900 FH ———————- Leaf Spring —~———— —————— _ 1
13 2040162100 A — - —————. Shide Brogk ————~——~——— —_ _ i
4 2040161800 AR ————- Lever Shaft —— — —— ———— _ __ 1
15 . 2040161200 HEHRE — — —— —. Lover —— o e .
16 4710161600 ERWGIRIR —— ———. levarGrip ——~————— - —— i
17 2050160800 MPRIE —— ———. Rod ———m — e i
18 ZMB10002 o ———————- Hinge Screw— — —— — — ——— ——— 1
4 Z5K20009 g —————- Hinge Screw— —— — — e 1

- 20 REDOOOS0  ENME —————— Retaining Rings~ E Typs § ——— — —- i
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I.

2850

THR%& (1/2)  HOOK DRIVE SHAFT COMPONENTS (1/72)




HOOK DRIVE SHAFT COMPONENTS{1.”2}

Part No.

4710183600 Pl —————— Heok Covar
4710184000 56 ———— — . Screw

Z8G12047 ﬁ lllllll Hinge Screw
ZSGO6004 @ ik —— ——— ——. Hinge Screw
4710183700  PHATBMWE ————-Hook Cover Spring
47101B3800 ERAE —— - —. Hook Counter Spring
4710187400 HEHWBRE — — — —. Shuttle Race Body
4710181300 e = —————-Hook Asm.
4710183200  #iF — = - — — . Bohbin

4710184200 RIFE (HFH) — — —- Distanc

4710184210 ElE ——————- Distance Piece
4710184220 BTl ——————- Distance Piece
4710184230 (FEER ——— — ——. Distance Piece
4710184240 [ETHR ——— ———- Distance Fisce
47ic184250 e ———— —--.Distance Pisce
4710184260 [BFRg ——————. Distance Fiece
2050181604 PaEBEEA (B54) —- Shutble Driver Gom.
4710180301  FEIRW(ZE) — —— Bushing . Front
ZSA150(0 L R Screw 15/64-28+15
4710183800 K ————-—— O Felt

LG4044-0A Eg ——————. Thrust Collar
ZSAI602% B ————————Sorew 1/4-40+35
2040186600 . F—————— Joint ]
ZMJO50D3 PR e Sorew MEXD.8%15
2040180704 @BWFE) ————- Lower Shaft Gear Com,
LGAD44-CA M ———————-Thrust Collar
ZSA18029 B — —— —— — — —Screw 1/4-40%35
4710180500 THWEFE) ——— Bushing , Rear
ZBAI50iC o - —————— Screw 15/64-28%15
410183000 B —— ————— Oif Felt

Note XM — -~ — — e

Name of Part [=3 25 i mm
QTY . Remarks
@ Pioce (Standard) ———— -

Selective parts RINMG
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2050

.._uilﬂ (2/2}

HOOK DRIVE SHAFT COMPONENTS (2/2)




I 2050

. {2-72) HOOK DRIVE SHAFT COMPONENTS{2.72)

REF.Nc note BEF3RTH L IR Neme of Part B & &

: ___Part No. QTY Remarks
1 2040182400 HK&E ——————-—- Bushing —— —— —— —— —— —— — i
2 2040182500 .E.&” T T Rock Gear —~——— —— — — — — 1
3 204078220A HF ———— ———. Bushing — — —— — — e e — — . g
4 2040182200 HERMA ——— ———- Oscilating Rock Shaftk ———— ———- 1
3. ZMJO5002 ¥ ——————— Screw MEX08%12 — — e 3
6 2040183000 M ————————. Pip ———— e . 1
7 2040182300 WW————————— Shaft —— — = — e . i
a - IMHOE010 Bk —— — —— —~——Screw MEX10¥I) —————~——— 2
9

ZMIDI00E  AXME — — ——————Screw MAXO.M6 ———————— . |
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2058

 ARELWORE

UPPER THEAD TENSIO
MECH

N REGUATOR
ANISM COMPONENTS




1B EA{R UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS

b IR Name of Part L3 %
Part No. Q7Y Remarks
! 2040310300 4B ——————=— Nut —— ——————————_—_ =X 1
2 2040315400 RAEER ————- Tension Regulator Presser Disk ——-~- 1
3 2040310400 GHEEWE —————- Thread Yension Spring ——————— 1
4 2040311300 RIEHASE —————- Felt Support Plate ————————— 2
3 2040311200 FAR@EH ————— Thread Tepsion Wheel ——-————— i
6 2040311400 FRIBMAAE —————- Felt Support Plate ——-——————— 2
7 2040311100  HBIHL ——— Thread Tension Wheel Post ——— —— !
8 ZMH05001 weg - Screw MSX08% ———— - — — - 1
9 2040310800 REHE —————- Spring A —— — o moom e 1
10 2040310900 RHEWE —————- Spring B —— —— e —— 1
11 2040310504 MEEE () — — — Thread Tension Post Bracket Com.— — 1
12 2040311004  #EULSWSKIRERR ($58) Spring Support Plate Com,~ —— —— - 1
13 WAD49003 - MN&E lllllll Washer —~—————— e ——— — — 1
14 ZNJB400! R ———————- Screw MAX0.748 ——————— ——- 1
15 ZMH05001 Wi ———— - Screw MSX0.B#5 — — - — ——— ——- 1
16 2040310300 4R ———————. Nut = e e e 1
17 2040315800 ERESAMEE —————- Thread Tension Spring ——————— 1
18 ALD25-0A EeR -—~———--- Tension Disk ——————————— 4
19 2040310100 RERMRE ———— Thread Tension Post ———————— 1
20 Zmiosood” B ———————- Nut MBX1.25 ——— — = — — — 1
21 2040312000 N8R ——————- Tension Releasing Pin ———— ———- 1
22 - 2040310600 B ———————- Thwead Tension Guide = —=-————- 2
23 ZMB0401Y - R — o ——— —— Screw MAX07%8 —————————- . 2
24 2040317100 REQMW|R —————- Tension Releasing Plate —— ————- 1
25 RE0D0050 E}IIR 5 —————— Retaining Rings- E Type 5 —————- 2
26 2040317000 ER¥E —(————- Tension Releasing Base ———-—— -t
27 214405008 oYy ————— Screw M5X0.8%10 —— ——~— — —— 2
28 2040312300 #m llllllll Spring ———————————— — — i
29 2040317500 BiiF ———————— Ligk — === — — e —_ 1
30 230404005 g Screw MAX0.7%12 ————————— 1
31 RECO0DS50 EfIRS ~——~——— Retaining Rings- E Typa § —————~- 1
32 WADG0035 THR ~—————- Washer ———————~————— 1
33 2040315900 #“ llllllll Mﬂ-.m_.._m IIIIIIIIIIIIII i

34 2040317200 WiEH$ ——————- Tension Releasing Bay — — - —— — — 1



| )
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K. 2050 4Bz ACCESSORIES

JHik T THEE T8

NO NOTE Py No. Name of Parts QTY Remarks
1 47109109(N)  BiGEE YINYL COVER 1

2 ATHON-0A TA%.-. ACCESSORY BOX 1

3 ATOLO-DA SRR F (/N ) oo SCREW DRIVER (S) - S |

4 AT0ID-24 IMEETF (K)o SCREW DRIVER (L) - 1

5 INTO44200 £t NEEDLE (794#200-4) 4
& #0L 2050901005 BE (M) o OIL POT ASM. 1

7 HO2 470911200 BERY.-. FRAME THEAD GUIDE (1}
8 #02 ZSLO60OI L R NUT (3/32-56x3} «u. (1)
g #02 2050001000 s - -OIL CAN. (1)
10 ®02 4710911300 &g COVER STOPPER 1)
T #02 ZSB09047 1Rug- SCREW (9/64.40x7) SO ~~ (1),
12 #02 4710911400 5 -PIN - ‘ - (1)
13 #02 470991100 M. OiL. POT COVER (1)
14 #02 ZSAo9nos i 323 .- SCREW (9/64-40x3.5) (1}
15 #02 ZMIOAOOZ s : - SCREW (M6x1.0x14) 1
6 4710183200 F{F- BOBBIN 3
i7 47103408000  STIRY- S-PLUG- 2
18 4710341460 3§ CHAIN : 1
I3 TLAO20 AYRERT -~ HEXAGONAL WRENCH KEY 2mm .. H
20 TRBOGxO7 MO FE-.__ WRENCH (6x7) 1
21 TRBO8xi0 W ORE WRENCH (8x10) 1
22 J7050-0A E4 3 THREAD STAND. 1
23 AANZ-1A AAE (g ORER (M) 1
24 204320406 BiENAH BOBBIN WINDER 1
2R ZMTO5001] BN o507 WOOD SCREW (4.5x-18) ~wereieee.
26 WAGS59013 S| WASHER : 2.
27 4710113400 b4 NEEDLE THREAD GUIDE PIN--— .. 1
28 ZSLi2003 e NUT {3116-32x3) - 1
20 ZMD LS R SCREW {M10x1.5x-31) : 4
10 WALLID0N3 Fikpm WASHER -8
K] ZML10u04 L4 NUT (M10x].5x8.4) q ..

NOTE tikil} 202

OPTIONAL PARTS MENEXMES

27
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L.

20590

PSR

COYER COMPONENTS




L

REF.Mo nowe B¢ }e- 3 I MNamne of Part 13 % =
Part No. ] Q1Y Rermarks
1 2050336000 FiiFM LS — — — — Belt Cover Bass ——— — — —— ——~ 1
2 ZMJ08002 N ————— Screw MEX1. 041§ —— — — =~ ~ e 2
3 2050335600 ERWEEISE — — —- Belt Cover Mounting Plate ———— —- 1
4 ZMJOBD24 R ———————- Scorew MEXI.0H55 — — o e — 3
5 ZMJ06008 o - Screw MBX1.0%12 ————— = ——— 2
6 2050335300 HEEBEIEH — — —-BetCoverStud ——~———————— 3
7 ZMLOGD01 onEF ———————- NutMEX1) ——— —— — e 3
8 2050335100 BRHBA —————- Belt Cover A ———— ———— — e 1
9 ZMROG007 Bl —————— —NutM6X10 ————— e — 3

Nut M6 % 1.0

29
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M. 2050 RWEMHN {(1.73) NUMERICAL PARTS—LIST (1./3) .
FHRS am RHRE -3 3 R IR R FHRE RE
Part No. PAGE Part No, PAGE Part No. PASE Part No. PAGE
2040317200 25— 34 2040141000 3-9 2040150100 13-8 2040190220 - 10
- 20501 60300 17- 22 2040111100 3-20 2040150200 13- 5 2040190230 -1
2050911000 27-4 2040311200 3~ 16 - 2040150400 13-20 204019024G 7~ 12
2050911005 27- 6 2040113100 3- 30 2040150500 13- 10 2040180250 7-13
4410161400 17~ 1 2040120104 5-2 2040150604 13- 29 2040190260 - 14
4710111100 3-38 2040120200 5 4 2040{50704 13-5 ‘2040190270 7- 15
4710150100 17-6 2040120400 5 17 2040150804 13-7 2040190300 - 16
4710160200 17-8 2040121000 7- 18 2040151000 11-32 2040192100 7- 6
4710160300 17- i3 2040121300 5 1 2040151100 11- 24 2040192300 7~ 4
4710160404 17- 1t 2040122000 55 2040151700 13- 30 2040270100 9 16
4710160600 17— 18 2040322300 5- 20 2040152500 13- 18 2040270200 9- 17
4710160700 17— 24 2040140100 7-22 2040157104 13- 1 2040270400 336
4710361700 17- 14 2040140900 7-20 2040153500 13- 21 2040271300 9- 28
4710162100 17- 4 2040141764 11- 30 2040161104 19~ 6 2040310106 25— 13
4710180301 21- 18 2040141500 9- 11 2040161200 19- 15 2046310300 25— 1
4710180500 21- 28 2040142304 g 4 2040151800 15- 14 2040310300 25— 16
4710181400 21- 7 2040142500 11- 21 2040161900 19— 12 2040310400 25- 3
4710183600 21— 1 2040142700 11-3 2040162000 19— 11 2040310504 25~ 11
4710183700 2i-5 2040142500 11- 23 2040162100 19~ 13 2040310600 25- 22
47101838060 21- 6 2040143100 91 2040162200 19~ 2 2040310800 25— 9
4710183900 21- 20 2040143300 11- 31 2040164500 19-8 2040310900 25- 10
4710183900 21- 30 2040143500 13- 13 2040167200 19- 7 20403110064 25- 12
4710184000 2i-2 2040143600 11- 34 2040167900 19~ 1 2040311100 25-7
4710184200 21- 10 2040143700 11— 28 - 2040180704 2i- 25 2040311200 25~ 5
4710184210 21— 11 2040143800 13- 16 2044181800 5- 10 2040311300 25~ 4
4710184220 21— 12 20406144400 5 18 2040181900 5 12 2040311400 25— 6
4710184230 21- 13 2040144600 11— 6 2040182004 58 2040332000 25~ 21
4710184240 21- 14 2040144704 11- 11 2046182008 5 1§ 2040312300 25— 28
4710184250 21~ 15 2040145410 11— 14 2040182200 23— 4 2040315400 25—~ 2
4710184280 21- 16 2040145420 11~ 15 2040182204 23- 3 2040315800 25- 17
4710911100 27- 13 2040145430 11~ 16 2040182300 23-7 2040315900 25— 33
4710911200 27~ 7 2040145440 11- 17 2040182400 23- 1 2040317000 25~ 26
4710911360 27~ 16 2040145450 11~ 18 2040182500 23~ 2 2040317100 25— 24
4710911400 27- 12 - 2040145460 11— 19 2049183000 23-3 2040317500 25— 29
2040t 10604 13- 26 2040145470 11— 20 2040186600 21- 23 2640320105 27- 24
2046110900 - 3-3 2040148000 . 11- 4 2040150104 77 2040335800 3-28
2040111000 31 2040148000 1135 2040190210 7-9 2040340200 13— 12



M. 2050 BHWEBHHUME (2 -3)  NUMERICAL PARTS—LIST (2/3)

TR

SIS "¥ TR R¥ TH-RT H¥ A%
Part No. PAGE Part No. PAGE Part No. PAGE Part No, PAGE
2040340300 3-8 8370341100 15— 11 WAD40026 515 ZMG08005 158 -
2040341200 13- 26 A1025-0A 25— 18 WAD49003 323 ZMHO04017 F- 24
2040342300 13- 28 A1077-0A 3-15 WAC435003 2513 ZMHO5001 -2
2040350200 3-18 A7000-0A 212 WALCS58003 27 26 ZMHO5001 11- 10
2040351504 3- 25 A7010-0A 27~ 3 WAQDS2006 13-4 - ZMHD5001 25- B
2040351500 3-45 AZT010-2A, 27 4 WADE0035 25— 32 ZMHO5001 25- 15
2040352900 3-24 AZ012-1A 223 WAQE008 3-5 ZMHO05002 9~ 29
2040353604 334 A7034-0A 15- 14 WADS0007 11~ 2 ZMHO5003 11~ 28
2040353804 9- 23 A7036-0A 15- 19 WAD80022 -7 ZMHO5006 - 8- 21
2050160800 15— 17 A3T-0A 15- 18 WADB3004 5- 21 ZMHDB003 5-.6
2050161300 159 AF037-1A 18- 17 WC049001 3 40 ZWMHO6003 -5
2050181804 21-17 BNHKOS10B -3 WH216002 53 ZMHO6008 337
2050271100 9- 14 BNHKA4512 5~ 9 XA200150 335 ZMHOGO10 23-8
2050335100 29-8 IN7844200 - 23 XA200180 -4 ZMHOGO16 9- 18
2050335300 29-6 IN7943200 21- 5 XAZ00280 . 3-33 ZMHO6023 .. 13- 27
2050335600 29- 3 JTO50-0A 27— 22 XA200300 9- 18 ZMH06024 19-5
2050336000 29-1 KC0305520 57 XA200360 11-.39 . ZMHQ8002 5 24
2050341700 15- 13 LG4014-0A 17 1§ XA200400 3-27 ZMJ03001 3-7
2050342100 15- ¢ LGA043-0A 9-7 XA300460 8- 27 ZMJ03010 36
2050343400 15-3 £ G4044-0A 17- 20 XB 130001 3-19 ZMJO3010 13- 18
4410111300 3- 1 L G4044-0A 21-21 XB215001 324 ZMJ04001 25- 14
4410142400 9-9 1.G4044-0A 21— 26 XB400063 3-8 - ZMJ04002 11- 33
4710111600 3- 14 RE000040 9-30 XP300045 g- 22 ZM.J04003 32
4710113400 27- 27 RE0O0040 11- 36 XP300055 9- 26 ZMJD4003 11-22 .
4710150300 13- 24 REDOCO50 25- 25 XP300100 ji—38 ZMJ04004 13- 22
4710151500 13- 25 RE00CO50 25~ 31 XP300200 3-26 ZMJ04005 -4
4110161600 19- 16 RECO0Q70 9-2 YD040014A 3-32. ZMJO4005 11- 25
4710181300 21-8 RE0D0080 9-15 ZMB04011 25-23 . ZMJ04005 13--17
4710183260 21-9 REOC0080 17-7 ZMB04013 3~29 - ZMJO4D05 25--30
4710183200 27- 16 REQS0080 19- 20 ZMB04016 22 ZMJ04008 511
4710340800 2117 RE0CO100 13- 6 ZMBOS5004 17 ZMJG4008 8- 25
4710340500 1535 TC03008200 1 ZMB05004 3-21 ZM.J34A008 23-9 .
4710341400 271-18 1C08508200 8- 20 ZMB06020. 5- 13 ZW04020 3-10
4710341800 151 TC16008200 11-9 ZMB08005 f1-5 ZMJ05602 11-27.
4710341500 1516 TLAOZ0 27- 19 ZMBOB00S it—-37 ZM.J05002 13-3
4710342000 156 TRBOS X 07 27-20 ZMB 10002 19- 18 ZMJB5002 23-5
471031G300 27- 1 TRBOS x 10 2721 ZMD0oBOD3 157 ZMJ05003

5-23

3



32

M. 2050 |EPMBSRABHRE(3-3)  NUMERICAL PARTS—LIST (3.73) L
SRR -t BHWE HE - BEAE R# RHARE BY
Part No. PAGE Part No. =~ = PAGE Part No. PAGE _Part No. PAGE.
ZMJ05003 -2 ZSA15037 17- 15 :
ZMJC5003 13- 31 - ZSA15037 17- 19
ZMJO5003 21~ 24 ZSA16610 9-8 -
ZMJ05004 13-2 ZSA16020 11-8
ZM 305004 19-3 _ZSA16028 17- 17
ZMJ05008 25— 27 ZSA16029 - 17- 21
ZMJ05017 -8 - ZSAI6029 21- 22
ZMJOG001 3-31 - ZSAt6029 21- 27
ZMJ0G6002 13- 10 ZSB05047 3- 39
ZMJ06002 29-2 ZSB09047 27- 11
ZMJ06003 27-18 . ZsBl10i8 3-13
ZMJ0B004 §7- 23 Z3B11035 17-5
ZMJ06006 13- 14 ZSBi1041 17- 2
ZMJOE007 15~ 10 Z5B12045 3- 12
- ZMJOS008 29-5 Z5B16011 15~ 12
-ZM.JDB00S 5- 19 ZSD15007 15- 20
ZMJ0G003 13- 11 ZSp20007 15-2
ZMJ05024 29— 4 ZSD20007 15~ 15
ZMJ08003 5~ 22 ZSD20009 9- 19
ZMJ08006 11— 1 25020009 -7
ZMJ0B011 5- 14 ZsD20011 3-12
ZMK05025 -3 ZSGO6004 2i-4 -
ZMK08016 9 13 ZSG12047 21- 3
ZMKOB017 1113 - ZSG16013 15- 4
ZMLO4006 13- 23 Z5G16024 17-3
ZMLD60OT 9- 6 ZSK20007 17- 10
ZMLOS00! - 29-7 ZSK20009 9- 31
ZMLOB004 7-18 ZSK20009 17- 12
ZMLD8004 i1-12 ZSK20009 19- 19
ZML08004 25— 20 - ZSLOB001 2-8
ZMRO6005 19— 4 ZSL12003 21-28
ZMROBO0T 29-9 - ZSL16004 17-9
ZMT05001 271- 25 _
ZSA09005 27- 14
ZSA15010 21- 18
ZSAI5010 2i-29
ZSA15028 . 17-25
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sHEERE R ———— - NEEDLE BAR ROCKING MOTION :mo:r_ﬁmz_ COMPONENTS
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F 2050 & FRAME & MISCELLANEQUS COVER COMPONENTS
REFNa noTe FE{F3EHE BHEW Name of Part ¥ & :F
Part .No. &TY __ Remarks

1 MQA.@._. 1 ,—DOQ ﬂm llllllll mﬂmﬂﬂ mu_mg IIIIIIIIIIII !
2 ZMJO4OO3 B - —————— - Screw MAXD.7#1§ — ——————— — 2
3 2040110000 @H(T) ————— Face Plate ———————————— f
4 ZMJ04005 B —————— Screw MAXD.7#12 —— —— ——— — — 2
v 2040351900 {RiEMH—————— Dust Stopper Plate — — ——————~ t
6 ZmJosetd g ———————- Screw MIXD54 —— ———————- 2
7 ZMJ03001 s - Screw MIX0.5%10 —— ————=— — — i
8 XB400063 Feo R —— Fel e e e e e e i
9 2040171160 HFEE-—————— Coveyr ——— —— ——— — — — - — — - 1
10 ZMJ04029 R ———————~ Screw MAXD.7#40 ———— — = — — 2
H 44106111300 ﬁ.—.ﬁ IIIIIIII Throat munmﬁ@ llllllllllll i
12 ZSB12045 G —— Screw 3/16-26%9 —— — — —— ——— 2
13 Z5B11018 R ——————— Screw 11/64-40%8 — —— — ————- g
14 4710111600 H{E ——————— Slide Plate — —— — — — ——— — — — - ]
15 A1077-0A weEE ——————- Ol Cap————— = ——— —— 4
16 2040111200 {h% ———-————- Arm Side Cover ——————— ——— !
17 ZMBO5004 R - Screw M5XD.8%10 ————————— 2
18 - 2040350200 HBPE ——————-QlCagp————————————— — 1
k] XB130001 iy —————— Foff — e e e 1
20 2040111100 tFE ———————- Top Cover ———w——-————
21 . ZMBCS004 geg-—-——-—- Screw MOXD.B¥IQ —— ~ oo m — - 2
22 ZMBL4016 g —————- Screw M4XO.T#IQ —————— - — — 2
23 WAD42003 ol ————— Washer == —m———————— 2
24 XB215001 mE - ————— Folt — — = = = e e e e — — 3
25 2040351504 H¥-———————— Oil tanl — —— = e i
. Nm xv@ngo ﬁmg IIIIIII O-_ |—|.—._Uﬂ lllllllllllll g
27 XA200400 g ———————- Ol Wigh — = == — — —— — — - 1
28 2040335800 KK - —\———— Cover —— — —— — = {
29 ZMB04013 - BH ———————— Screw MAXD.7#8 — — — — e e — 2
30 o 2040113100 A —(——————- Arm Side Cover —— ———————— !
3 ZMJ06001 R —————-— Screw MBX1.0#8 — — —— —————- 2
32 YDOMO014A  $f ————————- Spring Pifis — = = = — o — ——— 1
33 XA200280 g ——————— Ol Wik ——————— —————— '
34 2040353604 GhHEEE —————- Qil Pipe Joit~——————————- 1
35 XA200150 g ————— Ol Wik = = mm om e e e o 1
36 2040270400 4 — ——— ——— - ity oo e e e e |
37 ZMHO6008  RM ———————— Screw MEX{ 0 —————————- 1
38 4710111100 EERERA) ———— Slide Cover A —— ——— o = — — 9
39 25809047 B8 ————~————Screw 9/64-40%7 ————————— 2
40 WG048001 848 ———————- Washey ——--————————— - 2
41 XA200i80 - ——— Ot Wick — — = o e e e i



B.

2050

WMk MAIN SHAFT COMPONENTS




B. . 205C FIEEAIE  MAIN SHAFT COMPONENTS
REF.Mo wote Z4EUEGE B2 Nayne of Part
Fart Nao.
1 2040121300 HiIFREMN — —— —- Meedle Bar Crank Shait
2 2040120104  LHRE(HEY —————- Main Shaft Asm.
ki WH2 16002 P ————-—- Washer ———-——
| 2040126200 LA () — —— Main Shaft BushingFront
5 2040122000 WM ——————- Fesd Cam
6 ZMHO8D03 0w ———————- Screw M6X1.0%8
7 KC0305520 8 ————————- Key ——————
B 204018200A PHEK ——————— Side Plate
9 BNHK4512 s ———————- Needle Bearing
10 204pig1g00 R ————— — —. Connecting Rod
H ZMJ04008 B4 —————- Screw M4X0, 7%
12 2040181900 B ——————- Con-Rod Eccentric Cam
i3 ZMBOB0J0 i - Screw MEX1.0+22
14 ZMJO0BDT T B —————— Screw M8XD, 75425
15 WAD40026 TR -—————- Washer ————
16 2040182008 g ——————— Side Plate
7 2040120400  _EHIER (B) — —— Main Shaft Bushing,Rear
8 2040144400 Wil ——— ———- Driving Cam
is ZMJ06D09 X ———————- Screw MBX1.0%18
20 2040122300 BR¥H ——————- Hand Whesl
3| WADES004  EBAR —— . Washer ==o~o—
22 ZM.J08003 - 4 R Screw MEX1.25%22
23 ZMJD5003 g8 - ——- Screw MSX0.8*15
24 ZMHO08002 3 R Screw M8X1,25%12

#8 % B
7Y Remarks

e s L —— - ——— — ——



c. 2050 $#-X%HR%k NEEDLE BAR & THREAD TAKE-UP LEVER COMPONEBNTS




<, 2050 SHE-XFHEGE NEEDLE BAR 8 THREAD TAKE-UP LEVER COMPONENTS

REF.Mo uocre RN BELEM Mame of Part R
Part Do, 6TY__Remarks

1 TCO9008200 2/ —— ——— —— Thrust Gollar ————— — ——— — — 1
2 ZMHO5001 wng ——————- Screw MEXDA+S —————————- 2
3 NNHKOZ10B ¥l ———————- Needie Bearing —— ————————" 2
4 2040192200 wm llllllll m_..-m—.—m:ﬂ —_—_———— e 1
5 ZMHO8003 - Screw MEXI.0#g —— ———————- 1
6 2040192100 #p————————— Shaft, — = — == — e o o e 1
7 2040190104 XE(#HES) ———— Thread Take Up Lever Com. ————~ |
8 ZMJO5D17 g ———————- Screw M5X08#25 ————————— 1
9 #01 2040190210 H{F —(——————- Rofler = = e — — —— — — 1)
it B0T 2040100220 HHF ———————- Rofler ————— — — e e — {1)
11 2040180230 E m tttttttt Relleg ——-—————————— — — L
12 #B1 2040180240 BEYF ———————- Rollay — = — — = m e et e 1)
13 #01 2040180250 @AF ———————- Rofler ———————— —— —— — — (1)
14 #01 2040190260 ”mm |||||||| Roller - ———— = —— —— — — 13
15 #01 2040180270 H m IIIIIIII Holler ————————— — — — — — (1)
16 2040190300 H{FEEHM ————- Roller Sty — ——————————— 1
17 WADBOD22 Mmmm ——————-Washer ——————————— — — 2
18 ZMLOBOOY R —————— Mut MBX12§ — —————————— f
19 2040121000  $H{§iEIESE —-- — - Neede Bar Crank Rod -~ —-—— == 1
20 2040140900  HHEH ——————- Neede Bar Gonnection ——————— 1
21 ZMJO5002 @B -———————- Screw M5X0.8%15 —— ————~——— 2
22 2040140100 H** |||||||| Needs Bar ———————————— 1
23 IN794#200 # ————————- Needs (704 Nm=200) — — — — ==~ 1
24 oy - Screw MAXD5 —————————- 1

ZMHO04017

Note (; 3 )}#01

Selective parts MIREBH:
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4 B =
QTY Remarks

D. 2050 HEEAE NEEDLE BAR ROCKING MOTION MECHANISM GOMPONENTS
REF.Nc note TBE-A8TE Baam Narme of Part
Part No.
1 2040143100 AT ——— ——- Rod ——— e —————C
2 REDOBOTD Ef®7? - Retairing Ribgs— € Type 7 ——— ==~
3 ZMKOE025 Rig ——— - ———- Hinge Screw —— —— —— —— — — —
4 2040142304 A EBRE(B5S) —Driving Shaft Rod, Hear Com.—— ——-
9 WAQB00 ERE - ———— - Washer - —— —— — e —
6 ZMLOG6001 - R - ————- Nut MXt0 —————— —— — —
7 LG4043-0A B ———————- Thrust Collatr —— —— —— — — ——
8 ZSA16010 3% ——-———— Screw 1/4-40%485 —— — - ————~—
9 4410142400  thBER(H) — — — — Driving Shaft Rod, Rear —— —~—— ——
10 25020009 R ———————- Screw 5/16-18426 — — —— =~ .
11 2040141900  HRREIER(HE) — — — Driving Shait Rear Arm Pin—————
12 3020011 R —————~———Screw5/16-18%19 — —— —— ———_
13 ZMKOE0I 6 o - -——————- Hinge Screw —— ——————— ——.
14 2050271100 R ———————- Lenghtwise Feed Hod ——— —— — —-
15 RED0OD08D Egs —(————— Retalning Rings— E Type § — —— ——-
16 2040270108 SHEE ———— -~ —- Frame Driving Base — ~——————.
17 2040270200 #HEEM —————- Frame Driving Base Shaft — ——— — —
8 ZMHO8016 IR ———————~ Screw MBX1.0%20 ——-———— — ——
19 XA200300 g -——————- Ol Wigk ——————— — e — -
20 TC095D8200 M — ——————:Thrust Collar ————————— — —
21 ZMHO5006 . AX#k —— —————— Screw MBXD.844 ———— ——— ——.
22 XP300045 = GEWEH ——— - ——- Ol Tube —— - —— — - — — —
23 - 2040353804 - MEikE —~— ——- Oil Pipe Joint— — — — — — = — = ce e -
24 2040352900 HWIIRN ————- Pipe Holder ~——— —— = —————
2% ZMJ04008 MR ———————- Screw MAX0.7% ——————— ——-
26 XP300055 HER ——————- Oil Tube —— ———— —— o —
27 XA3004560 F B ———————— Oil Wick ——— — = ——— e —
28 840271300 4 ————————. Pin —————— e
29 ZMH05002 g —————— Screw M5X084f —— — — ————-
30 - REDO0C40 EHIE4 —————— Retaining Rings~ £ Type 4 — ————~
3t ZSK20009 o ——————— Hinge Screw ————————— ——.
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IRAHRBRE

UPPER FEBD MECHANISM COMPONENTS

14
15 .




E. 2050 _E&iiB8{% UPPER FEED MECHANISM COMPONENTS

REFNo wote TEIERIR BHAR Narne of Part Bl W =
Part No. O'TY _ Remarks
i ZMJ0B00E B - ——— T~ Sorew MBA].26%26 ————————" 1
2 WAOSBDOT .ﬂwmn ||||||| Washer ————— —— " "= 1
3 2040142700 @R ——————— Slide Brogg ———— "~~~ !
4 2040148000 a -———- SlidaBrogk ———————— """~ 1
3 ZMB0OBODS IR ———————° Hinge Sorew———— —=———"~"—"—"= !
il 2040144600 kiR —————- Driving Sheft Amm.Front ——————- 1
7 Z5D20000 Wik — — ——— — ——Screw 5/1~18426 ————————" i
5 ZSAI6020 AR ———————— Screw | /440458 — ———————— 1
S TCI8008200 R ———~————- Jhpyst Gollar —— —————~———— 2
1D ZMHOED01 B ———————- Screw MBXD8#5 —————————" 4
1 2040144704  LiHbERIA (B5&) — Driving Bhaft Arm.Rear naa. —_————- 1
12 ZMLpBo04 M ——————— NutMBx 12§ ——=————=———= 1
13 7MKeB017T  BFEEW - —— Rolls; Stud —— ———=—————="— 1
14 #01 2040145450 EEF ——————— Roller  — = = o e o e e )
15 #01 2040145420 H\fF ———————- Rolley —— - — = ————————— )
16 2040145430 I ————— - ﬂo__.m—. llllllllllllll 1
17 #01 2040145440 FHF ———————" Roller ——— = — = — = —— — = — (1)
18 #01 2040146450 a8aF - Roller —————————————"—— {1n
19 01 2040145460 (B{F ———————:Roller ———— T~ —— "=~~~ (1)
20 #01 2040445470 R e —Rolley — (0
21 2040142500 HE —————— . Guide Plate ——~—————————"- 1
22 ZMJ04003 g - Screw MAX0.T*1§ ————————— 4
23 204014200 @M ———————-Shide Brock ———————— 77~ 1
24 2040151100 K ———————" Guids Pjate ————— —————— 1
25 ZmJo4005 BB - ——————- Screw MAXp.T#I2 ————————— 3
26 2040110604 W4t & (#5&) — ——Face Plate Base Com.——————" 1
27 ZMJO5002 Rk ———————— Screw MGX0.B*12 — ——~=—————— 2
28 2040143706 8§ ————————- e 1
29 ZMHOs008 B ———————~ Screw MSX0.848 — ————————- 1
30 2040141704  hEHTHE(#S) — —- Vibrating Presser Bar Com, —————" 1
3 2040143300 ﬂ_ﬁ_ﬂm_.ﬁ__ﬂ — — — - Yibrating Presser Bar Link —————~ !
32 2040151000 NEM ——————- Walking Foot —— —————————" 1
33 ZMJB4002 Wi ———————— Scrow MAX0.7#10 —— ——————— 1
3 2040143600  BFHHE ———-Liftig Ball Crank ——————— =" 1
35 2040148000 ﬁ —_———— — o —-Sfide Broch —————~—~————= 2
36 REQ00040 m#_.ﬁ 4 —————- Retaining Rings— E Type § —————- {
31 ZMBDBODS R —————— Hinge Screw ———————==>——— t
38 XP300190 nER —————— Oit Tube ———~————————~= 1
39 XA200360 mig - Ol Wick ————————————"—= 1

Note ( ;¥ 52301
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F.

2050 HHE-RHSEFRO.2) .

PRESSURE BAR & KNEE LIFTER oog_ao_,_mzﬂm {t/2)

REF Mo note BIHRIE FUHEW Nems of Part 5 W =
Part_No. QTY  Remarks
1 2040157104 EZRE(EE) ——— BracketCom. ——— ——— ————— 1
2 ZMJD5004 IR - —————— Screw M5XDB#20 ————————— 1
3 ZMJID5002 Rk ———————- Screw MGX0B%12 — ———————— 1
4 WALS9006 Rl ——————- Washer ~—~—m——— e ——. 2
5 2040150704  {IERGIAEE) — Hand Liter Cam Gom,——— ——~ ——- 1
B REDD0O100 EJI0 —————- Retaining Rings— E Type 10 ————— |
7 2040150804  FPEERIZ(EHE) —— -Hand Lifter Lever Com.—— ————— {
8 2040340300 EERTE ————- Hand Lifter Link ——— —— ————— {
9 2040150100 P ———————- PresserBar - ——————————- 1
10 2040150500 #HEIRRH ——— - Presser Bar Lifter - ————————- i
1 ZMJ06008  Hfff —————— - Screw MBX1.0%18. ———————~—~ 1
12 2040340200 mmwﬂ.“ |||||| Spring ———— =+ ——— - ————— i
13 2040143500 BEFHRRSEIELE — - Lifting Bell Grank Base— ——————- i
14 ZMJOs00F Rk —————— —— Screw MBX10#23 ————~——— —— !
15 2040150200 HHEEE —————- Bushing —————————————. i
16 2040143800 SEEH ——————- Presser Foot ——~— —— — — —— — — 1
17 ZMJO4005  #R#E ———————— Sorew MAX0.7¥12 ————————— 1
18 2040152500 fRWIE ——————- Guard — — —— — ————— — — — . 1
19 - ZMJD3010 R ———— ———— Screw M3XD5*E — ———~ ————- 1
20 2040150400 = XN —— ———- Presser Spring ——————————= 1
2 2040159800 LI ———————- Top Cover ———— —~— —— ————— 1.
22 ZMJ04004 Rk ——————— Screw M4X0.7425 ~——~————— 1
& ZMLO4006 wr ——————- Nut X0 —————————— —- t
24 4710150300 0w —————— Screw — e ———— t
25 4710151500 4§ ——-—————- NUt e e i
26 $ 2040341700 HW——— —————— Shaft ——— ————————— — . 1
27 ZMHOGD23 - MM — - ———— Screw MSX1.0%12 ————————— 1
28 2840342300 w’n llllllll mﬂgh llllllllllllll 1
29 2040150604  fPEMERR — —— -~ Foot Lifter Lifting Lever «~— ——— —— 1
30 04015100 PR ———————- Guide Plate — — — — — — = — 1
31 ZMJ05003  MRHE ———————- Screw M5XDB#15 — ———————— 2

13



14
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F. 2050 Hp. MS WA (22) PRESSURE BAR & KNEE LIFTER COMPONENTS (2/2)

JEIX T g3k t2 8
NO NOTE  Puars No. Name of Parts QTY Remarks
1 #02 4710341600  BIEE KNEE LIFTER CRANK (REAR} -—rooeeren- 1
2 #02 ZSD2n007 25 SCREW (5/16-18x16) I
3 #02 2050343400 CONNECTING LINK 1
q #02 ZSGlenls % HINGE SCREW 2
5 #02 4710340000  HEHE LIFTER LEVER CONNECTING ROD--e--- 1
6 #02 4710342000 RS KNEE LIFTER CRANK--~ 1
7 #02 ZMDOBIO3 Lo 23 SCREW {M8x1.25x15.5} 2
8 #02  ZMGOSH05 Wk HINGE SCREW-- 1
9 ®HOZ 2050342100 g £ SRS - BRACKET 1
10 #02  ZMI60N7 AR5 SCREW { M6x1.0%30) 9
1] %02 8370341100 M STOPPER 1
12 #02 ZSBLefil W SCREW (1/4-24x25) 1
13 #02 2050341700  EBMITEM KNEE LIFTER SHAFK 1
14 #02Z A7034-DA AR KNEE LIFTER CRANK 1
15 #9092 ZSD2007 ;- S SCREW (5/16-24x25) A
16 ®#02 4710341908  #AHEHF KNEE LEVER ROD 1
17 - #02 A037-1A°  HSHIR KNEE PLATE i
18 #02 A7037-0A BS AR KNEE GUARD 1
19 #02 ATOIGDA  EEER RETAINER 1
20 - #02 ZSDISGOT. ¥ SCREW (15/64-28x14) 1
21 #02 LG4OW4-3A  ER THRUST COLLAR D=1l11l W=l—— |
22 #02 ZSHIoNHS ¥ SCREW ( 15/64-28x9) 2

NOTE (itic) #2

OPTIONAL PARTS 330t LiEM:

5
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G. 2050 Ty LOWER FEED MECHANISM COMPONENTS

REF.No note Ra4am Name of Part & % o
Part No. QTY __ Remarks
1 4410161400 ZEHE —————— FeedDog —— ——— o mm———— 1
2 Z5Bii041 uHg-—-—————- Screw 11/64-40%7 ——— —————- 1
3 Z5G16024 B ———————— Hinge Screw ——————————— 1
4 4710162100 EAHEPHE————— Feed Bar Presser ————————— 1
5 ZSB11035 k- Screw 11/64-404§ —— ——————- 2
6 4710160100 EHE —————— FeedBar ——————m— o — i
7 REOG0080D EJI®} 8 ————— —Retaining Rings— E Type 8§ ——— ——- |
8 4710160200 _mﬁ.mumm*m ———-FeedBarLink —————————— i
2 Zsileond - W ———————- Nut 1/4-24 ——— — — e g
10 ZSK20007 5# llllllll Hinge Screw ———————— ——— 1
H 4710160404 FEBM ——————- Feed Rocker Shat ————————- 1
12 ZSK20009 Rk —— Hinge Screw ——— ——=— ————— 1
13 4710160300  ETEAEM ————- Driving Shafk ——— —— —————— 1
14 4710181700 LT3 EMEH —— - Driving Shalt Metal —— ————~—— 1
(5 ZSA15037 R ———————- Screw 15/64-28%105 ——————— 1
16 LG4014-DA = —————-——- Thrust Collar ——— ——————— — t
' 17 ZSA16029 a8 -—-————- Screw 1/4-40#35 ————~———— 2
18 4710160600  IRBOEASEE (W) — — —~ Bushing , Front ——— ——————— 1
18 ZSA15037 M —— ——————Screw 15/64-28%105 ———————- 1
20 LG40440A ;| ———————- Thrust Collar — —— — — —— — —~— — 1
21 Z5A16029 e - Screw 1/4-40#35 — ——~—————— 2
22 2050160800 {REbEAME —————- Feed Rocker Shaft Crank —————— 1
23 ZMJoGD04 M ———— ———~ Screw MBX{0%20 —— ——————— 2 ,
24 4710160700  FEMIBER Y (##) — — — Bushing , Rear — — — — — ——— = —- 3
25

ZSA15028 o ——————- Screw 15/04-28%7 —— — e m——- i
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bt H AN EGRER  FEED ADJUSTMENT MECHANISM COMPONENTS
AR LR

Mame of Part &% K =
QTY Ramarks
1 2040167900 BH ———————- Bushing —— —— —~— ——~— ———— 1
2 2040162200 - Z}EAME ————- Feed Regulator —— — — — —— ——— {
3 ZMJ05004 e ————————- Screw MSXDB420 —— ————— — — 1
4 ZMRO6005 s -——————- NuUt M6X10 —— —— — — — e — e 1
5 ZMH08024 o ——-——————- Screw MEX1.0%25 —~————— ——— 1
6 2040181104  EHINAGIR (B5S) — - Feed Regulator Com.— —— = — — — = 1
7 20401 57200 w*ﬁ |||||||| Slide Brogk ——————— ——— — — 1
8 2040164500 BNl —~————- StopperPlate ——— —————— —— 2
3 2050181300 WK —~—————- Side Cover ——— —— —— —— — — 1
10 ZMJ0B002 T ———— Screw MEX1.0%1§ —— —— ——— — 2
8 2040162000 WP ——————— Spring ——————m e — i
12 2040181500 m*-_.. T ———— e Leaf Spring ———~-———————— — 3
13 2040162100 @M ———————. Slide Bragh ———~ ————— — i
t4 2040161800 EEAMER ————- Lever Shaft —— —————————~ 1
15 . 2040161200 fHEHHRERE —— ———- Lever —— = —— o e e emn 1
16 4710161600 EEEHIMIE —— —— —. Laver Grip — — — —— — — —— e i
17 2050186000 MEVIE —— ———. Rod — = m e 1
18 2MB1O0D2 wig ———————- Hinge Screw— — —— — — - — — — — — 1
15 Z3K20009 g ——————— Hinge Screw—— ——— ——— — —— . |
- 20 REG00080 Eligs ————— Retaining Rings~ E Type § — ——~ — —- 1

19



2050 THR#& (1/72) HOOK DRIVE SHAFT COMPONENTS {(i/2)

S P




HOOK DRIVE SHAFT COMPOMENTS{1. 2}

Name of Part #¥ i | 3
Part_No. QTY . Rernarks
] Au_a_j iiiiiii Hook Cover —— ———— —————= i
2 4710184000 %8¢ ———— ——— Sorew ————rmee e 2
3 Z3G12047 mﬁ ||||||| Hinge Screw—— — — — —— — 2
4 ZSG06G004 ok - Hinge Screw— ————~ — — — — —_ __ 9
3 4710183700 {RNEAMIIE —— — —-Hook Cover Spring — — — — —— ~ — = 2
& 4710183800  ER{RMIE —— ———-Hook Counter Spring ——— — — — — — 2
7 4710187400  ERONRME — ———- Shuttle Race Body ———— ————— 1
8 4710181300 BB ———— ———- Hook Asm — e K
9 4710183200 HMHF ———————. Bohbin — — —— —— - — i
1o 4710184200  EIERE ({F4) — ——- Distance Pisce (Standard) — — — — — - 1
11 #01 4710184210 [EHEW —— ————- Distance Pieas  m e o — —— — __ (1
12 #01 4710184220 EEw ——————- Distance Pieca ———— — e — {1)
13 #01 4710184230 EElg ————~ —- Distance Piece — — — ——m — — — — {1)
14 ¥01 4710184240 HTHR ——————- Distance Piece —————————_ {1)
15 #01 4710184250 [BIF4E —————<-Distance Piece ——— —— —— —_ — {1}
6 #01 4710184280 mm ||||||| Distance Pisge ——— ——— — ﬁ.— u
17 2050181604 {ERANNEENA ($24) — Shuttle Driver Com.— — —— —— —— - 1
18 4710180301  "FHIEW(ZX) — —— Bushing, Front — — — — — — — — — — 1
19 ZSATS010  ARAE — - —— ———— Screw 15/64-28415 —— —— — — . _ 1
20 4710183800 JHM ———————OfdFelt —— —~— —— e __ i
21 LG4044—0A =R ——-————— Thust Collar —— — —— — ———— 1
22 ZSA16028 B ————————Screw 1/4-40#35 ——————— . 2
23 2040186600 . MEF ————— — —_ Joint e —— T .
24 ZMJ05008 @ MR ————— Screw M5X0.8%15 —————— 1
25 2040180704 RMRRR) ————- Lower Shaft Gear - Com,—— ————— 1
.25 LGAM40A  SEM ———————-Thrust Collsr — —— — — — — — e — 1
27 ZSA19020  MRME —————— Screw 1/4—40435 ——————— —_ o
28 4710180500 FMFEW(H) ——— Bushing, Rear — — ———— — — — ~e.v 1
29 ZSA15010  #8f ———————_ Screw 15/64-28%15 — — ————— t

39 4710183900 M —— ———— Oil Felt ——— e . o

zesﬁmumvuaﬁl.llllllrlri Selective parts IR E,



(2/2)

HOOK DRIVE SHAFT COMPONENTS

2050  TMR& (2/D)




1, 2050 _{2/72) HOOK DRIVE SHAFT COMPONENTS(2.72)
mm_u No note %8 21 Riram Nama of Part #® ik
Part_No. QTY  Remarks
1 2640182400 w" llllllll Bushing ——————————— == 3
2 2040182500 —————— Rock Gear ——— —— ————___ ]
3 2040187208 B8 ______ . Bushing — — —— — — —— —— — - _ 2
4 2040182200 HBHH ——————- Oscilating Rock Shaft ———————- 1
3 ZMJB5002 B -——-———— Screw MEX08%12 — — - e e — 3
6 2040183000 4 ——————— . B — |
7 2040182300 ®WH———-—————— Shaft —— — e e i
8 ZMHOS010 Rk ——— —— — —~Screw MEX1.0¥10 — ——— — ———— 2
9

ZMJ04008 4k —— ——— —— —Screw MAXO.TH6 ————— ————
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W 2050 § RS UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS

REFNo wore BH ﬁ ﬂ#ﬂﬂ : Name of Part TN P
Part No. Q7Y Remarks
i 2040310300 4@ —— ————— Nyt —————— — — ——————- 1
4 2040315400 IREAREENS ————- Tension Regulator Presser Disk ———- 1
3 2040310400 EAEMHE —————- Thread Tension Spring ——————— i
4 2040311300 MU —————- Felt Support Plate ——— — —— = —— 2
5 2040311200 FAE@H ————— Thread Tension Wheel ——————— i
& 2040311400 HRIFME ————— Felt Support Plate ————————— 2
7 2040311100 HREHAE ————- Thread Tension Wheel Post —— ——— 1
8 ZMHO5001 - Screw MSX0.BKS ——-m o — o m— - 1
9 2040310800 REHE —————- SPring A — — m +m mm m e e — 1
10 2040310800 m mﬁm llllll Spig ————————————— 1
N 2040310504 MWEE (D) — — — Thread Tension Post Bracket Com.—— |
12 2040311004  REMKIREE (§52) Soring Support Plats Com,.— ———— - 1
13 WAD49003 ¥Rl —————— Washer ————————————= {
14 ZNJo400! g ———————- Screw M4X0, 48 — ——— ———=—- ]
15 ZMHO5001 Hit —————— Screw MoX0.8¥§ —————————- 1
16 2040310300 PR ———————- NUE | o e ot o e e t mm am e 1
17 2040315800 AARWHE —————- Thread Tension Spring ——————— 1
18 AtD25-0A e ——-———- Tension Disk ——————————— 7
19 2040310100 WER@WE ———— Thread Tension Post ———————— 1
20 ZAL 08004 B —————— Nut MBX1.25 —w— ————— ——— 1
21 2040312000 {REMH ——————- Tension Releasing Pin ———————- 1
22 2040310600 fRHf ———————- Thread Tension Guide ———————- 2
23 ZMBo4011 - IR —————— Scraw MAXOFHE —— ———————- 2
24 2040317100  RigAH® —————- Tension Releasing Plate —~—————- 1
25 REO00050  EHIM 5 ————-——Retaining Rings~ E Type § —————- 2
26 2040317000 RWE —————- Tension Releasing Base —————— - 1
27 ZMJ05008 Ty - Screw M5X0.8%10 —————— ——— s
28 2040312300 W ——————-- Spring — - ——— ———— e = 1
29 2040317500 ﬁu.m-_- |||||||| Link —————————————— —— 1
30 ZMJDA005 B Screw MAX0,7#12 ————————— 1
3 REODDOS0 ENAE —————— Hetaining Rings- E Type § —————- 1
32 WAQGDEI5 85l —————— Washer ———— —— = ———r—— 1
33 2040315900 HE ——————— SHing — — — me e e e i

2
e

2040317200 MEHE —————~- Tension Releasing Bar ——————— i
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NOTE GEidy #02

OPTIONAL PARTS 3l qusl

K. 2050 fff {1 % ACCESSORIES
Jemk TR THEZH £ @

NO NOTE P No. Name of Pang QTY PRemarks
l 47109109} BEAE VINYE. COVER 1

y ATO00-NA B ACCESSORY BOX- 1

3 ATOLG-NA SRR F (Y e SCREW DRIVER (5) 1

4 AT0L0-2A IBERTF (K) s-me=-———-- SCREW DRIVER (L) i

3 INTFO442t1) iy - NEEDLE (794#200-4 ) 4

b 02 2050911005  hE () oo OIL POT ASM. 1

7 #02 47L911200  BEMH - FRAME THEAD GUIDE (1}
8- #02 ZSLo60GH e - ~NUT (3/32-5623} ... (1)
g HO2 2050911000 i — —- Ol CAN. {1)
16 #82 47:0911300 WE COVER STOPPER (1)
i1 #02 ZSBOYY47 Bag. . SCREW (9/64.40x7) {1.
12 202 4710911400  i8 PIN : - (1)
I3 802 4709917100 mER -OiL. POT COVER 43,
14 #02 ZSAO09D0S L SCREW (9/64-40x3.5) (1}
15 #HZ2 ZMIO&OO3 (822 SCREW (M6x10x14) 1
(6 4710183200 FifF—m BOBBIN 3
i7 47103408000 SHIF- : S-PLUG 2
18 4710341460 CHAIN . 1
§:] TLAO20 AL Lol 28 o HEXAGONAL WRENCH KEY 2mm e H
20 TRBO6xG7 BWoEFE-2 WRENCH (6x7) 1
21 TRBOSx () B LR WRENCH (8x10) 1
22 J7050-0A p1:3:) THREAD STAND- 1
23 ATD2-A e (R OILER. (M) 1
24 2040320106 EaENAH BOBBIN WINDER 1
25 ZMTG500] AR i%: WOOD SCREW (4.5%-18) -+meeecicecee . 3
2% WAQSoN3 gl WASHER . 9
27 4710113400 4 NEEDLE THREAD GUIDE PIN-———e._ 1
28 ZSLi2603 L NUT (316-32x3) - 1
29 ZMD 1005 £ SCREW (M10x1.5%-31) : 4
10 WALI0003 T-iam WASHER ;!
31 ZML10 s NUT {M10x1.5x8.4) 4.
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L. 2050 [ BELT COVER COMPONENTS
REF.No wore WA AR Name of Part Be W B
Part No. QTY __Remarks
i 2050036000 RFEITE ———— Belt Gover Bass — — — —— —— — — - 1
2 ZMJ06002 g ——————— Screw MGX10%1) —— —— —~ = —— 2
3 2050335600 ERWFEENIFIE — — —- Belt Cover Mounting Plate —————- 1
4 ZMJoeD24 B ———————- Sorew MEX1.0¥556 —— ——————— 3
5 ZMJaE00s oY - Screw MEX1.0%12 ————————— 2
6 2050335300 REBEIE® — ——-Belt Cover Stud —————————— 3
7 ZMIL06001 0wy ———————- N MBXI) —————— e 3
8 2050335100 KEHA —————- Belt Cover A ——— — —— v v e 1
9 ZMR05007 W ——————- Nt MEX10 ————— — e 3

29
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hA. 2050 § HNF(1-3) NUMERICAL PARTS—LIST (1./3) .
Réemis [=1 ;¢ ko223 21 =1 RISR R¥ SRR =¥ 2
Part No. PAGE Part No. PAGE Part No, PASE Part Na. PAGE
2040317200 25~ 34 20401%100C 3-9 2040150100 13-89 2040190220 7- 10
-20501 60300 17- 22 2046111100 3-20 2040150200 13- 15 2040190230 7- 11
2050911060 27~ 9 2040411200 3- 16 © 2040150400 13- 20 2040190240 7~ 12
2050911005 27- 6 2040113100 3~30 2040150500 13- 10 2040190250 7-13
4410161400 17~ 1 2040120104 5-2 2040150604 13- 29 2040190260 7- 14
4710111100 3-38 2040120200 5~ 4 2040150704 13-5 2040190270 15
4710160100 17- 6 2040120400 517 2040150804 12-7 2040190300 - 16
4710160200 17-8 2040121000 7- 19 2040151000 11- 32 2040192100 7- 6
4710160300 17- 13 2040121300 51 2040151100 11- 24 2040192300 -4
4710160404 17— 11 2040122000 55 2040151700 13- 30 2048270100 3 18
4710160600 17- 18 2040322300 5 20 2040152500 13~ 18 2040270200 9- 17
4710160700 17- 24 2040140100 7-22 2040157104 13- 1 2040270400 _3- 36
4710361706 17- 14 2040140900 7- 20 2040153500 13- 21 2040271300 9 28
4710162100 17- 4 2040141704 11- 30 2040161104 19- 6 2040310100 25— 19
4710180301 21- 18 2040441800 3~ 1 2040161200 19- 15 20406310300 25— 1
471018050¢ 21— 28 2040142304 9- 4 2040161800 15- 14 2040310300 25— 16
4710181400 2i- 7 2040142500 11- 21 2040161900 19- 12 2040310400 253
4710183600 21— 1 2040142700 11— 3 2040162000 15— 11 2040310504 25 11
4710183700 2i-% 2040142900 11- 23 2040162100 19~ 13 2640310600 25— 22
4710183800 21- 6 2040143100 9- 4 2040162200 19~ 2 2040310800 25- 9
4718183500 21- 20 2040143300 11- 31 2040164500 19— 8 2040310900 25- 10
4710183900 21— 30 2040143500 13- 13 2040167200 19- 7 2040311004 25- 12
4710184600 21-2 2040143600 11- 34 2040167900 te-1 2040311100 25- 7
4710184200 21- 10 2040143700 ti- 28 2040180704 2~ 25 2040311205 25- 5
4710184210 2111 2040143800 13- 1§ 2040181800 5 10 2040311300 25~ 4
4710184220 21~ 12 2040144400 5 18 2040181500 512 2040311400 25— §
4710184230 21~ 13 2040144600 11- 6 2040192004 58 2040332000 25— 21
4710184240 21— 14 2040144704 1= 11 2040182008 5 18 2040312300 25- 28
4710184250 21— 15 - 2040145410 11— 14 2040182200 23- 4 2040315400 25~ 2
4710184260 21- 1% 2040145420 11- 15 2040182204 23-3 2040315800 25- 17
4710911100 27- 13 2040145430 Ti~ 16 2040182300 23-7 2040315900 25- 33
4710911200 27- 3 2040145440 11— 17 2040182400 231 2040317000 25~ 26
4710911300 27- 10 2040145450 11- 18 2040182500 23-2 2040317100 25— 24
4710911400 27— 12 - 2040145460 11— 19 2040183000 23-3 2040317500 25— 29
20401 10604 13- 26 2040145470 11— 20 2040186600 21- 23 2640320105 27~ 24
2040110900 - 3-3 2040148000 . 11- 4 2040190104 7-7 2040335800 3-28
2040111000 3- 1 2040148000 M- 3% 2040150210 7-9 2040340200 13- 12



BYIE%(2.-3) . NUMERICAL PARTS—LIST (2./3)

M. : ‘

BTG RE L Jig it ] R¥ BHRB H# L it HE
Part No. PAGE Part No. PAGE Part No. PAGE ~ Part No. PAGE
2040340300 3-8 8370341100 15— 11 WAD40026 5 15 ZWMG08005 15-8 -
2040341700 13- 26 A1025-0A 25- 18 WAD49003 | 323 ZMHO4G1 7 7- 24
2040342300 13- 28 AIOT7-0A 3-15 WAQ049003 25 13 ZMHOS0N -2
2040350200 318 A2000-0A 27~ 2 WAQ58003 2726 ZMHO05001 11-10
2040351504 3-25 AT010-0A 27- 3 WAO59006 13-4 - ZMHO5001 25- 8
2040351900 N ] ATO10-2A 27— 4 WADE0035 25~ 32 - ZMHB5001 25- 15
2040352900 9 24 ATON2-1A 27— 23 WALE008 9-5 ZMHO5002 g- 24
2040353604 4 A3034-0A 15- 14 WADSO007 1i-2 ZMHO05003 11- 28
2040353804 8- 23 AT036-0A 15- 19 YWAQB0022 17 ZMHU5006 g- 2
2050160800 18- 17 AJ037T-0A 15- 18 WADB3004 5- 21 ZMHO6003 5-6
2050161300 1549 ANIT-1A 15— 17 WC048001 3- 40 ZWMHO6003 75 .
2050181504 21—-17 BNHKO8108B -3 WH216002 53 ZMHO06008 3- 37
2050271100 - 14 BNHK4512 5-9 XA200150 335 ZMHO6C10 23-8
2050335100 29-8 IN794IZ00 - 23 XA200180 -4 ZMHOG016 9- 18
2050335300 29-§ IN7943#200 27-5 XAZ00280 . -3 ZMHOE023 13- 27
2050335600 29-3 J7050-0A 2722 XA200300 9- 19 ZMHO0B024 19-5
2050336000 29-1 KC0305520 57 XA200360 -39 . ZMHQ8002 & 24
2050341700 15- 13 LG4014-CA 17- 18 XA200400 327 ZMJ03001% 37
2050342100 15-¢ LG4043-0A 9-7 XA300460 927 ZMJO3010 36
2050343400 15~ 3 LG4044-0A 17- 20 XB130001 319 ZMJO3010 13~ 18
4410111300 311 LGA044-0A 21-21 XB215001 3~ 24 ZMJ04001 25- 14
4410142400 -9 LGA044-0A 21— 28 XB400063 8 - ZNW04002 11- 33
4710111600 3- 14 RE000040 9-30 XP300045 9 22 ZMJ04003 3-2.
4710113400 21-7 REOO0D4D 11- 36 XP300055 9 26 ZMJDA003 1n-22
4710150200 13- 24 REOCDOOS0 25- 25 XP300100 i1 38 ZMJ0A004 13- 22
4110151500 13- 25 RE00O0S0 25~ 31 XP300200 3- 26 ZMJ04005 -4
4710161600 19- 16 RE000070 52 YD040014A 3- 32 ZMJ0A00% 11~ 25
4710181300 21— 8 REC00080 9- 15 ZMBO4011 | 25-23 . ZMJO4005 13--17
4710183200 21-9 REQO0080 17-7 ZMB04013 329 - ZNWJ04005 2530
4710183200 21- 16 REOGODSG 19- 20 ZMBO04016 3-22 ZMJ04008 513
4710340800 21-17 REDOO100 13- 6 ZMBOS5004 317 ZMJ04008 G- 25
4710340300 15- & TC03008200 -1 ZMBO5004 3-21 204008 23-9 -
4710341400 27-18 7009508200 9- 20 ZMBU6020. 513 ZMJ04020 3-10
4710341600 191 TC16008200 11-9 ZMBOBGOS -5 ZMJ05002 1n-27.
4710341800 15- 16 TLAOZ0 2719 ZMBOB005 i1~ 37 ZMJ05002 | 13-3
4710342000 56 TRBOG X 07 27-20 ZMB 10002 19- 18 ZMJ05002 23-5
4710310300 27 1 TRBO& x 10 21-2 ZMD08003 17 ZMJ05003 523
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M. 2050 Riks BE{3-3) NUMERICAL PARTS—LIST {(3./3) L
B RG HE FHeE HE - WESE R# BHhE EY
Part No. PAGE Part No. - PAGE - Pant No. PAGE _Part No. PAGE
ZMJG5003 7- 21 ZSAI5037 17- 15 ,
ZMJ05003 13~ 31 - ZSA15037 17-19
ZMJ05003 21~ 24 ZSA16010 9-8
ZMJO5004 13- 2 ZSA16020 11-8
ZJ05004 19-3 . ZSA16028 17-17
ZMJ05008 25— 27 ZSA16029 - 17- 21
ZMJ05017 -8 - - ZSA15029 2i- 22
ZMJOG001 331 - 7ZSA16029 21- 27
ZMJ06002 19- 10 Z2SB08047 3- 39
ZMJ06002 29-2 ZSB09047 27- 11
ZMJOB003 27~ 15 - ZsB11018 3-13
ZMJDB004 §7- 23 ZSB11035 t7-5
ZMJOB006 13- 14 ZSBi104) 17-2
ZMJO6007 15- 10 ZSBi2045 3- 12
- ZMJOGQ08 - 29-5 25816011 {5~ 12
. ZMJO8003 5- 19 ZSD15007 15- 20
ZMJ0B009 13- 1 ZSD20007 15~ 2
ZMJ05024 29— 4 Z5D20007 15- 15
ZMJ08003 5~ 22 - ZSD20039 8- 10
ZMJ08006 1t—1 ZSD20009 -7
ZMJ08011 5- 14 Z5D20011 g--12
ZMKO6D25 9~ 3 ZSGO6004 21— 4
ZMKO08016 g i3 ZSG12047 - 2i-3
ZMKDB01 7 ti-13 ZSG16013 15- 4
ZML04006 13- 23 7Z5G16024 17-3
ZMLD60GT 9- 5 ZSK20007 17-10
ZMLOBOO0! 28-7 ZSK20009 3- 31
ZMLOR0O4 7- 18 ZSK20009 17- 12
ZML08004 - 11-12 ZSK20009 19- 19
ZML03004 25- 20 ZSLOBOD1 27-8
ZMR06005 19- 4 ZSL12003 " 21- 28
ZMRDE00T 20-9 ZSL16004 17— 9
ZMT05001 27- 25 _
ZSA09005 27- 14
ZSAI15010 21- 18
ZSAI15010 21— 29
ZSA15028 17- 25



